PART LIST NO. 5712 Page 1

GIANT TRAIL-VAC MODELS
888 B&S - 888 KOH. - 1010 KOH.

888 888 1010

REF. NO. PART NO., - .. DESCRIPTION'&j “ B&S.. KOE. "KOH.
1 10022 ° ' Blower and Engine Base 1 :
1 10023 Blower and Engine Bdse . l : 1
1. 10024 Blower and Engine Base 1
2 20134 Intake Flange 6", 1 1 '
2 20135 Intake Flange 6" 1
3 21502 Impeller 1
3 21503 Impeller 1
3 21513 Impeller 1
4 24514 Exhaust Stack 1 1
4 24516 Exhaust Stack 1
5 24515 Exhaust Stack Flange 1 1
5 24517 Exhaust Stack Flange 1
6 27035 36" Nose Cone Body 1 1
7 27036 36" Rubber Flap Mounted 2 2
6 27037 42" Nose Cone Body 1
7 27038 42" Rubber Flap Mounted : 2
8 31026 T Bolt 3 3 3
8 31063 3/8" Nut, lockwashers 8
9 31089 3/8 x 1" Bolt, Hex Head 4 4 4

10 31092 7/8 x 3" Hex Head Bolt with

Jam Nut 2 2 2
11 31008 3/8" Lockwashers 6 6 6
12 31009 3/8" Nuts 4 4 4
13 31095 1 1/4 x 1/2" Hex Head Bolt 8 8 8
14 31094 1/2" Lockwasher 8 8 8
15 31022 1/2" Nut 10 i2 10
16 31093 1 x 1/2" Bolt Hex Head 2 2 2
17 31043 1/2" Flat Washer 10 10 10
18 31091 5" x 1/2" Door Bolt with Nut 2 2 2
19 31096 5/16 x 1 1/4" Bolt, Nut,Washer _ 4 4
19 31057 5/16 x 1 3/4" Bolt,Nut,Washer &
20 33001 Wheel 410 x 350 x 4 Pneu. 2 2 2
21 33031 Front Yheel Axle 2 2 2
22 33032 - Front Wheel Spacer Set 2 2 2
23 33030 Castor Horn and Stud 2 2 2
24 31085 1/2" Collars 4 4 4
25 33033 16 x 650 x 8 Wheel 2 2 2
26 33034 Back Wheel Axle 1" 2 2 2
27 33035 Back Wheel Spacer Set 4 4 4
28 34008 Intake Hose 6" x 5°' 1 1 1
28 34004 Intake Hose 6" x 10°' 1 1 1
29 34013 6" Hose Clamps 2 2 2
30 35000 Throttle Control 1 1 1
31 37003 Door Holder Bracket 2 2 2
32 37004 Door and Spring Bracket 2 2 2
33 38002 Front Trailer Hitch 1 1 1
34 37016 ‘Door Handle 1 1 1
35 37017 Doof Bracket Stand Off 4 4 4
36 27052 Back Door 1 1 1
37 27051 Trailer Body 1 1 1
38 37008 Door Spring 2 2 2
39 Mower Chute#* 1 1 1
40 : Tractor Rear Hitch¥* 1 1 1

Continued. *Tractor Name - Size of Mower ... .iNo 3079071 (211411973)



PART LIST NO. 5712

GIANT-TRAIL~-VAC MODELS -~ PAGE 2

REF, NO. PART NO. DESCRIPTION -
39002 8 H.P..B&S Engine -
39007 8 H.P, Kohler Engine
39008 10 H.P. Kohler Engine

888 8¢ 0]
B&S....KOH. KOH..

888

1010

1

R

21473



	Text4: Manual No. 3079071 (2/14/1973)


